








# TEST CERTIFICATE No.: 1-789

Sample name: SAMPLE x3  
 Sample type: Resinous material  
 Batch No.:  
 Method: PHL\_RPC\_10C  
 Date received: 19/06/2020  
 Date tested: 22/06/2020

## CANNABINOID PROFILE

	wt%	mg/g		
<b>CBDV</b>	0.08	0.8		0.08 wt%
<b>CBDA</b>	4.27	42.7		4.27 wt%
<b>CBGA</b>	< LOQ	< LOQ		
<b>CBG</b>	0.04	0.4		0.04 wt%
<b>CBD</b>	10.93	109.3		10.93 wt%
<b>THCV</b>	< LOQ	< LOQ		
<b>CBN</b>	< LOQ	< LOQ		
<b>CBC</b>	0.11	1.1		0.11 wt%
<b>THC</b>	0.12	1.2		0.12 wt%
<b>THCA</b>	0.07	0.7		0.07 wt%
<b>TOTAL</b>	15.61	156.1		

Measurement units and abbreviations: wt% = weight percent, mg/g = milligram/gram, < LOQ = Below the Limit of Quantitation (0.03 wt%), ND = Not detected.

Authorization: Dr. Boštjan Jančar, CTO

Date: 22/06/2020

Signature: 